

No. KC160223-3

Date: Feb.23,2017

Page 1 of 1

**FABRIC TESTING REPORT**

Customer : The Reflective Apparel Factory  
 Sample Description : 100% polyester jersey knit fabric at 205GSM  
 No.of Sample : 3 Piece  
 Fiber Compoition : 100% Polyester  
 Color : Fluorescent Yellow  
 Product End Uses : Garment  
 Standard : ASTM D 3776  
 Product Exported to : America  
 Test Performed : Selected Test as Requested By Applicant Against Client's Performance Standard.  
 Sample Receiving Date : Feb.23,2017

**TESTING RESULT**

**Mass Per Unit Area (Weight) of Fabric**

Unit/G

Fabric	Number of Observations in each sample	Within-Laboratory Precision	Result	Average Result
	1	0.206	206gsm	
B	2	0.205	205gsm	<b>205gsm</b>
	3	0.205	205gsm	

Remark : Mass per linear metre:  
 $g/m^2 = 10^3 GW/L_s W_s$   
 where:  
 G = mass of specimen, g  
 W = width of fabric, mm  
 L<sub>s</sub> = length of specimen, mm, and  
 W<sub>s</sub> = width of specimen, mm.

\*\*\*\*\*End of Report\*\*\*\*\*

For and on behalf of  
**FOSHAN KA CHUN GARMENT CO., LTD.**  
 Signatory : *Jessica*  
 Authorized

Date : 2017-2-23